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(Notices)
1. RELBNREEHELK
(Test report is invalid without stamp of inspection report on it.)
2, EHIIREREFINFRNRE T HETLIL.

(Duplication of test report is invalid without stamp of inspection report

re-stamped on it.)
3, MELEM. FiZ. MHEAZLTH.
(Test report is invalid without the signatures of the persons for Chief
tester, Verification and Approval.)
4, MERBIRL
(Test report is invalid if altered.)
5. MGG AR R, MEREKEE 16 M TEHARE.
(Different opinions about the test report should be reported to the test
department within 15 days from the date of receiving the test report.)
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(Any proposed handling or reinforcing suggestions for the project in
this report can not be used as formal construction documents,, fThe construction

should be performed on basis of licensed design documents) ,’;j;
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